



ADULT MEDICATION GUIDELINE					
Flumazenil					
Scope (Staff):	All WNHS Staff				
Scope (Area):	Obstetrics and Gynaecology				
This document should be read in conjunction with the Disclaimer.					

Quick Links							
Dose	Administration	Monitoring	Pregnancy and Breastfeeding				
Restrictions							
Formulary: Restricted							
Medication Class							

Antidote

Presentation

Ampoule: 500 microgram/5 mL

Storage

Store in a cool dry place, below 25°C

Dose

Reversal of benzodiazepine effects at therapeutic doses (anaesthesia or sedation)

IV:

Initial dose of 0.2 mg within 15 seconds.

If the desired degree of consciousness is not obtained within 60 seconds following the first dose, a second dose of 0.1 mg can be injected. This may be repeated at 60 second intervals where necessary up to a total dose of 1 mg.

The usual total dose is 0.3-0.6 mg.

Reversal of benzodiazepine effects at overdose (known or suspected)

IV:

Initial dose 0.2 mg.

If the desired degree of consciousness is not obtained within 60 seconds, dosing may be repeated until the patient awakes or up to a total dose of 2mg.

Maintenance dose (if indicated): half the initial dose needed to waken the patient every hour by continuous infusions (0.1-0.4 mg/hour), titrated to response.

Administration

Refer to the Australian Injectable Drugs Handbook

Monitoring

Observe patient for at least 4 hours after the last dose of flumazenil for signs of re-sedation because many benzodiazepines have a longer half-life than flumazenil.

Use cautiously in patients with epilepsy, patients who have a known or suspected benzodiazepine dependency and those who have been treated with high doses of benzodiazepines for the weeks preceding treatment. May cause benzodiazepine withdrawal syndrome which include symptoms such as tachycardia, agitation and seizures.

Longer observation of people with hepatic impairment may be needed as they can experience delayed effects of benzodiazepines.

Pregnancy

1st Trimester: Monitoring required
2nd Trimester: Monitoring required
3rd Trimester: Monitoring required

Flumazenil should only be used if it is the medicine of choice, and monitoring of fetal heart rate at birth is recommended.

For more information, please contact KEMH Obstetric Medicines Information Service.

Breastfeeding

Monitoring required.

Flumazenil has a short half-life which limits its transfer into breast milk. However, if flumazenil is the medicine of choice, the breastfed infant should be observed for signs of adverse effects such as vomiting, agitation and cutaneous vasodilation.

For more information, please contact KEMH Obstetric Medicines Information Service.

Related Policies, Procedures & Guidelines

WNHS Clinical Practice Guidelines:

Anaesthetics Protocol: Adult Resuscitation Drug Protocols

Resuscitation Trolley/Warmer/Cart Checking and Equipment (Adult and Neonatal)

WNHS Pharmaceutical and Medicines Management Guidelines:

Medication Administration

References

Australian Medicines Handbook. Flumazenil. In: Australian Medicines Handbook [Internet]. Adelaide (South Australia): Australian Medicines Handbook; 2023 [cited 2023 Jan 31]. Available from: https://amhonline.amh.net.au/

MIMS Australia. Flumazenil Kabi. In: MIMS Online [Internet]. St Leonards (New South Wales): MIMS Australia; 2023 [cited 2023 Jan 31]. Available from: https://www.mimsonline.com.au

Society of Hospital Pharmacists of Australia. Flumazenil. In: Australian Injectable Drugs Handbook [Internet]. [St Leonards, New South Wales]: Health Communication Network; 2020 [cited 2023 Jan 31]. Available from https://aidh-hcn-com-au

The Royal Women's Hospital. Flumazenil. In: Pregnancy and Breastfeeding Medicines Guide [Internet]. Parkville (Victoria): The Royal Women's Hospital; 2022 [cited 2023 Jan 31]. Available from: https://thewomenspbmg.org.au/

Keywords	Flumazenil, benzodiazepine overdose, overdose, sedation reversal, oversedation								
Document Owner:	Chief Pharmacist								
Author/ Reviewer	KEMH Pharmacy Department								
Version Info:	5.0								
Date First Issued:	08/2002	Last Reviewed:	31/01/2024		Review Date:	31/01/2029			
Endorsed by:	Medicines and T	herapeutics Comm		Date:	04/06/2024				
NSQHS Standards Applicable:	Std 1: Clinical Governance			Std 5: Comprehensive Care					
	Std 2: Partnering with Consumers			Std 6: Communicating for Safety					
	Std 3: Preventing and Controlling Healthcare Associated Infection			Std 7: Blood Management					
	Std 4: Medication Safety			Std 8: Recognising and Responding to Acute Deterioration					
Printed or personally saved electronic copies of this document are considered uncontrolled.									
Access the current version from WNHS HealthPoint.									

This document can be made available in alternative formats on request for a person with a disability.

© Women and Newborn Health Service 2024

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart from any fair dealing for the purposes of private study, research, criticism or review, as permitted under the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes whatsoever without written permission of the State of Western Australia.